C.R. LAURENCE CO. INC.

Building Glass Railing Systems Safer, Strong, with
Brilliant Transparency

OFFICIAL TEST REPORT
For CRL's Laminated Glass Rail System
For CRL's 1” (25.52) Laminated Glass Railing System
Specifications: ASTM-E330, ASTM-E1996 {Impacts Only)
and ANSI £-97.1

crlaurence.com
Phone (800) 421-6144 Ext 7730 = Fax (B0D) 587-7501 = E-Mail railings@crlaurence.com



FL Licensg Number: 54808

incer: M, Jorge A Causo, P.E.

OFFICIAL TEST REPORT

Cer. MNo: TSTI657

Repon Drte: 6222000
Completion Date: /192010
Expiration Date: 5/19/2020
File Mumber: 09634

Lab, Mumber; G143
Project Member: 091892

MATERIAL CHARACTERISTICS

Members

Material®* Part Number** _Jn:.lin.t.'-l';ﬁ-:_
f.apl_iimiT . = stainless steel ** Part Mumber CRL none
LR20
Glass Shoe Base: &63-T52 ** Part Number none
L235 100
Glazing
| Glazing Location Glazing Material Glazing Compound Compound Color
Al three lites of *25.5 mm nominal laminated | None W None N
glass glass composed of *(2) 1/2"
Temp Glass

Laminator: Oldcastle

Interlaying Film: 0.060" **DuPont :'vj;:'ﬁirym;;ﬂas

‘Glazing Method:  Sample is pocket glazed system using a viny] wedge between glass and shoe base.
Glazed at bottom with CRL taper lock elamping system which consists ofa * L =
shaped setting block and taper locking clamps between glass and aluminum, each
located 67 from each end and remaining on 12" centers.
Daylight Opening [Eni" Iby 36" high B o
“Product Markings
None - -

.l}.'llinli-l}' and Type

Additional Information

One part number **CRL LR21PV
vimyl gasket

One |]:II'? number ** CRL LTLSH
setting block

TRl L
LTLGSO taper locking clamp

One part number ** CRL
LTLSSO wper locking ¢lamp

One p:ll:l number ** CRL
LTLGSC taper locking clamp

LTLSSC taper locking clamp

Location B [ Method of Attachment
between glass and hand rail e

“between shoe base and glass | none ENEN L
between shoe base and glass v _
between shoe base and glass O
.h.cmw-:-:n shoe base and glass -n-ﬁr}:
between shoe base and glass e




FL License

umber: 34598

inger: Mr, Jorge A Causo, PLE,

OFFICIAL TEST REPORT

Cent. No: TST1657

Beport Date: 62272010
Completion Date: 57192010
Expiration Date: 57192020
File Number: (M4

Lab. Mumber: 6143
Project Mumber; 09-1592

Sample Installation

A" long stainless steel socket head cap serews located 6 1/27 from cach end and remaining on 127 center, the
weld Block was welded to a stec] test fixtune,

Sample: A-3 I Temperalure: 102°F Barometrie l-hmllng: 30,36 inches He
Title of Test Pressure Notes '
172 Structural Load Test Positive Load 60.0 psf o
Results Passed B
[ Sample: A3 | Temperature:  102°F Barometric Reading: 30,36 inches Hg
Title of Test Pressure Noles -
1/2 Structural Load Test Negative Load | 60.0 psf e B
[ Results Passed
Sample: A-3 Temperature: 102°F Barometric Reading:  30.36 inches Hg
Title of Test Pressure Moles
Design Loacd Test Positive Load GO0 paf B
>
1l T‘?"!
-
Reading# Defection Permanent Set Results Add. Info
1 2461 | A Passed i o
2 0012 0.005 " Passed B
Aciual Movement Actual Set Recovery Audel, Info
1)2.561" | none 100% = )




FL License MNumbde: 54508

inger: Mr, Jorge'A Causo, PLE,

OFFICIAL TEST REFORT

Cert, No: TST1657

Report Date: 67222010
Completion Date: 5/ 192010
Expiration Date: 57192020
File Number; 09-634

Lab. Mumber: 6143

Project Mumber: 09-1592

Sample: A-3 I Temperature:  102°F Barometric Reading:  30.36 inches Hg
Title of Test Fressure MNoles
Design Load Test Megative Load 60.0 psf o
P
L
[ J'ﬂ:"l. 1]
T
il_iiillﬂ  Deflection Permaneni Set Resuliz Add. Info N R
[ 2.604" NA Passed
2 | oo T o006 Passed | ' o
Movement Set Rt::mr_-.- Adld. Info
1} 2.6464" Mo 100%,
Sample: A-3 Temperature: 102°F Baromeiric Reading: 30,36 inches He
Title of Tesi Fressure MNotes
U'miform Structural Test Positive Load 1200 psf =
Recovery: 100% ‘:B’
[ (Zy ]
St
Reading |  Deflection Permanent Sel Results | Add Info
| 3215 NIA Passed
2 0.zg® 00T Passed




FL Lic Mumber: 34595

Jorge A Causo, PLE,

Cent. No: TST1657

Report Date: 6/22/2010
Completion Date: 51972010
Expiration Date: 57192020
File Number: 09-634

Lab. Mumber: 6143

OFFICIAL TEST REPORT Project Number: 09892
Sample: A<} 7ﬂup¢'ﬂlur¢: 102°F Barometric Rﬂ_d-lrlg: 30,36 inches Hg
Title of Test ' Pressure Notes )
Unifiorm Structural Test Negative Load 12000 psf
Fecovery: [ ﬂ-‘
. e
oy
“ﬁ.-l'-ll.ﬂﬂgﬂ' | Defection | Permanent Set Results | Add. Info
(. 3.437° N/A Passed
2 | oo 0.010" Passed




FL LicenseMumber: 54898

inger: MedJorge A Causo, PLE.

Cert. Mo: TSTIG3T

Report Date: 6222000
Completion Date: 5/ 1920010
Expiration Date: 5192020
File Mumber: (09.5354

Lab., Mumber: 6143

OFFICIAL TEST REPORT Project Number: 09-1892
" Sample: A-3 ﬁ'mprr:lun:: " 75.2°F Barometric m:lg: 30.24anches Hy
Title of Test Notes '
L arg: Missile Impact Tu.'ﬂ | Large missile cannon #105 .
* Missile Weight | Missile o N N
5.0 pounds 2 by 4" by 92" long -
@ | ¢
Ol ®&| 6
(7]
" Impact Speed Results Add. Info
o 503 fUsec Passed
2 0.9 Msec Passed
— — e e .
T 50.8 fsee Passed o
s 0.4 fsec Passed
L 0.6 MNsec Passed
Sample: A-3 | Temperature:  75.5°F Barometric Reading: 30,24 inches Hg
Title of Test Results :
ANSIZ9T.| ' Passed
I} Center of ket lite -
2) Center of center lite
3) Center of right lite
DESCRIPTION OF SAMPLE
Moadel Designation: Dry Glazed Concrete Mount Aluminum Glass Glazed Railing E_-,. sterm
overall Size: o 15 - 1" (1817) by 4' - 07 (48"} high
Sample B-| Bk




FL License Mumber: 54598

OFFICIAL TEST REPORT

Cert. Mo: TST1657

Report Date: 6222010
Completion Date: 5712000
Expiration Date: 3/ 19/2020
File Mumber; (#-634

Lab. Number: 6143
Project Number: 09-18%2

MATERIAL CHARACTE Hi!‘:- i EEE
Members Material®* Part Number®* Joint Type
Cap Hand Rail: stainless steel ** Part Number CRL | none
LEZ{
"~ Gilass Shoe Base: 6063-T52 ** Part Number none
L23510D
Glazing
mﬂl.ir.ing Location Glazing Material Glazing Compound Compound Color
All three lites of *25.5 mm nominal laminated Mane Mone
glass glass composed of *(2) 172"
Temp Glass

Interlaying Film: 0.060" **DuPont SentryGlas Plus

Laminator: Oldcastle

Glazing Method: Smﬁnl; is pocket glazed system using a vinyl wedge between glass and shoe base,
Glazed at bottom with CRL taper lock ¢lamping system which consists ofa * 1 *
shaped setting block and taper locking clamps between glass and aluminum, each
located 6 from each end and remaining on 127 centers.

Daylight Opening 60" by 367 Righ

Fmd'l.lﬂ Markings

MNong R

Additional Information

Quantity and Type Location | Method of Attachment
Chie part number **CRL LR2 | PV between glass and hand rail na e
vinyl gasket

‘Ome part number **CRL LTLSB | between shoe base and glass | none AR AR
seiting block

e part number ** CRL between shoe base and glass " none I
LTLGSO taper locking clamp
Chie part number ** CRL between shoe base and glass I
LTLSS0 1aper locking clamp

Ome part number ** CRL between shoe base and glass e
LTLGSC taper locking clamp

“Oie part number ** CRL Between shoe base and glass none
LTLSSC taper locking clamp




inger: Mrdorge A Causo, FLE.
FL License Mumber: 54598

OFFICIAL TEST REPORT

Cert. Moz TET1657

Report Date; /3220010
Completson Date: 5/1%2000
Expiration Date; 5/19/2020
File Mumber: 09-634

Lab, Number; 6143
Froject Mumber: 09-1392

Sample Installation

located 6™ from each end and remainder on 6% centers,

_Elmph B—J Temperature:  76.2°F N l Barometric Reading: 3031 inches Hg
Title of Test Pressure Notes o
"1/2 Structural Load Test Positive Load [60.0 psf
o Results Passed o
Sample: B-3 Temperature: T6,2°F mﬂinﬁ: 031 mhes Hg
Title of Tesi Fressure Motes
172 Saructural Load Test Negative Load 60.0 psf
- .  Results Passed wY
[ Sample: B-3 | Temperature:  76.4°F Barometric Reading: 30,32 inches Hg
Title of Tesi Pressure Notes
Design Load Test Positive Load 60.0 psf

[ JE} ]
.Hﬂdin:;“ * DeMNection Permanent Set | Results Adid. Info
1= A —_—————
2 |03 none Passed
Aciual Movement Actual Set Hecovery Add. Info
-_l-i_-l_i'fz-lfl" nomne 100% S
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_ Me, Jorze A Causo, PLE.
FL. License .":,'lrmh-:r: LEEALE

incer:

OFFICIAL TEST REPORT

Cer. Mo: TSTI637

Beport Dot 60220204
Completeon Date: 570192000
Expiration Diate: 5019200

File Number: 09-634

Lab. Sumber: 143

Project Mumber: (4= 185492
Sample: B-3 I Temperature: T64°F I Barometric Reading: 3032 inches Hg
Title of Test .  Pressure MNotes
Presaen Load Test Negatwe Load GO0 psi
r ® '
Headingd Defleciion Fermanent Set Results Adil. Info
I 1.38%" B Passed
2 h.365" 0,002 Passed
Mlowemenl Sel Recovery Aalel, Info
1} 4.358" none | 100% o
Sample: B=3 I Temperature:  76.4°F I Barometric Reading: 30,32 mches Hy
Title of Test Pressure Noles
Uniform Stesctural Test Positive Load 12000 psi
Sy
Recovery: 100% | o
Readingi Deflection Permanent Sel Hesulis Aulal. Info
| 4365 M Passged
2 o7 none Piyssad




FL Licensg Mumber: 54598

Jorge A Causs, PLE.

Cert, Mo: TST1657

Report Date: &222000
Completion Date: /192010
Expiration Date: 31972020
File Mumber: 09-634

Lab. Mumber: &143

OFFICIAL TEST REPORT Projest Number: 09-15892
Sample: B-3 | Temperature:  76.4°F Barometric Reading: 30,32 inches Hg
~ Title of Test Pressure Noles -
Uniform Structural Test Negative Load 120.0 psf
Recovery: 100% ﬁ,\?
I - ]
L=
Ilt;:l_miﬁ__ "~ Defection | Permanent Set Results Add. Info
I 444" NA Passed
[ 2 ) -{luml" 0.003" mﬁ#i;:d R - |




Cert. Mo: TSTI657

Repon Date: 62272010

FL Licensy Number: 54595 Completion Date: /1972010
Expiration Date: 571972020
File Mumber: 09-634

Lab, Number: 6143

OFFICIAL TEST REPORT Project Number: 09-1592
Sample: B-3 | Temperature: 7687 Barometric Reading: . 30.25mches Hg
Title of Test Notes : i
Large Missile Impact Test ' B S
s Vel ) TS R SR,
9.0 pounds 2" by 47 by 92" long - B
F{i} E-"
OB ONN©!
7]
1
Impact Speed Resulis Add. Info o
I 50.6 fUsec Passed '
T2 50.4 fisec Passed
i 50.4 fisee Passed B,
4 51,0 fUsec Passed
5 0.7 f'sec Passed
& 50,2 fi'sec Passed
Sample: B-3 Tempernture: | 76.5°F Barometric Reading: 30,23 nches e
Title of Test Hesults '
ANSIZITI “Passed
1) Center of left lite o 2
21 Center of cender lige
3) Center of right lite
DESCRIFTI F SAMPLE
[Model Designation: Dry Glazed Fascia Mount To Steel Aluminum Glass Glazed Railing System
[Overall Size: IS - 15 (181" by 3 - 6" (42" high
Sample C-1 )
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Cert, Mot TST1657

Heporl Date: 6222010

FL Licensg Number: 54898 Completion Date: 5/192010
Expiration Date: 571972020
File Mumber: 09634

Lab. Mumber: G143
OFFICLAL TEST REFORT Project Mumber; 091592

MATERIAL CHARACTERISTICS

Members S Muaterial** Part Mumber** Joint Type
Cap Hand Rail: | stainbess steel ** Pant Number CRL  none
LR2i{
Glass Shoe Base: 6063-T52 ** Part Number none
L2s5100
G lazing
Glazing Location Glazing Material Glazing Compound Compound Colar
All three lites of *25.5 mm nominal laminated Mone None
glass glass composed of *(2) 1/2"
Temp Glass
Interlaying Film: 0.060" **DuPont SentryGlas Plus =~ Laminator: Oldcastle )

Glazing Method:  Sample is pocket glazed system using a vinyl wedge between glass and shoe base.
Gilazed a1 bottom with CRL taper lock clamping system which consisis ofa " L ®
shaped setting block and taper locking clamps between glass and aluminum, each
located 6" from each end and remaining on 12" centers.

Daylight Opening o -IISEF by 41 3/167 high
Product Markings
MNone Y
Additional Information
Quantity and Type | Lecation | Method of Attachment
One part number **CRL LR2ZIPYV | between glass and hand rail none =
vinyl gasket
One part number **CRL LTLSH between shoe base and glass =~ | none R
seiting hlock
One ﬁ:_nr.l:.ﬁ;lmhw **CRL | between shoe base and grﬂs' ' nene
LTLGSO taper locking clamp
One part number ** CRL bebween shoe base and glass 1 nene
LTLSSO taper locking clamp
| One p:lrl number ** CRL between shoe base and gl.m._m none
LTLGSC taper locking clamp
_En::paﬂ number ** CRL between shoe base and glus_s” ] none
LTLSSC taper locking ¢lamp

11



Cert. Mo: TST1657

Report Date: 672272010
Completion Date: 57102010
Expiration Date; 5/192020
File Mumber: (14634

Lab, Number: 6143

OFFICIAL TEST REFORT Project Mumber: 09-1892
" Sample Installation
The shoe base was fastened 1o the steel tube with a single row of number 1/2-13 by 34" long stainless steel
socket head cap screws located 6 1/27 from cach end and remaining on 127 center, the steel tube was welded to
a steel fest fixture,
Sample: C-3 -Trmpfn:tu rer | GO.0CF Barometric inrllng: 30,25 inches Hy
Title of Test Pressure Motes a
142 $tructural Load Test Positive Load 0.0 psf
Results Passed
Sample: C-3 Temperature:  69.0°F Barometric Reading: 30,25 inches He
Title of Test Pressu ({] Moles
[ Design Load Test Positive Load |60.0 pst b
@
L JTI
o
F.l-r.llli-ngﬁ Deflection Permanent Set Resulis “Add. Info
I LTI9" N/A Passed ' s
2 0.094" | ow0s Passed S
Actual Movement Actual el Recovery Add. Info
TIRIES " none 100%

12



FL Licensg Mumber: 54598

OFFICIAL TEST REFORT

Cert, Mo TSTI657

Report Date; /2220010
Completion Date: 5/ 192010
Expiration Drte: 3/ 1973020
File Mumber; 09-634

Lab. Mumber: G143
Project Number: 09- 18492

Sample: C-3 _?emptralure: TLIF Barometric Reading: 1030 inches Hg
Title of Test  Pressure Moles o
Dresign Load Test Negative Load 60.0 pst a
I e
oy
Headingd | Deflection ~ Permanent Set Results Add. Info o
| 885" NA - o
2| oosr | o.o04” o o
Movement b | Recovery Add. Infa
1) 1.885" o none 100% B
Sample: C-3 Temperature: ThAF Barometric Reading:  30.32 inches Hg
Tithe of Test Pressure Motes o
Uniferm Structural Test Positive Load 120.0 FEi‘ .
Recovery: 100% o
[y 1
=t
Reading# Deflection * Permancnt Set Resulis Add. Info
| 228" NiA Passed
2 0. 103" 0.005" Passed o




Cert. Mo TSTIGST?

ir. Jorge A Causo, PE. Report Date: &/222010
FL Licenge Mumber: 54898 Completion Date: $/19/2010
Expiration Date: 571972020
File Mumbier: 09654

Lab, Mumber: 6143

OFFICIAL TEST REPORT Project Number: 09-15892
Sample: C-3 Temperature: T4.1°F Barometric Reading: 3030 inches Hg
~ Title of Test ' Pressure Notes o
Uniform Structural Test Negative Load | 120.0 psf - B
o
Hecovery: 100% bt
. s .
e,
Reading# Deflection | PermanentSet | Results | Add. Info -
1 | zosE NA Passed ' N
) oo9- | o004 T Passed e

14



FL. Licepse MNumber: 54398

Cert, Wo; TATI1657

Report Date: 6222010
Completion Date: 57192010
Expiration Date: 57192020
File Mumber: 09-634

Lab. Mumber: 4143

OFFICIAL TEST REPORT Project Number; 09-1892
W_T;npr__mmm ~ 79.0°F Baromelric Reading: | 30.24inches Hy
Title of Test Notes o
ml.:i.rgé-_ﬁ.-'lisail-: Impact Test o
Missile Weight Missilte B
9,25 pounds - 2" by 4" by 92" long
©) 0
OB RONNGO,
[ | {ri'i | |
__[.I;I-I'-h:lll-l:‘i Speed Results Add. Info
I - 50.6 isec Passed
2 497 fbisec Passed
T 50,2 fusec Passed K
4 0.6 ftisec Passed i ¥
s 50.0 fUsee Passed NN e
6 50.3 fisec Passed
illl'nph: C-3 Temperatare: | 73.2°F m:ﬂng: 30,18 inches Hg
Title of Tesi Resulis
ANSIZ9T.| h Passed i
1) Center of left lite
2y Center of center lite
3} Center of right lite
DESCRIPTION OF SAMPLE
Model Designation: | Dry Glazed Concrete Fascia Mount Aluminum Glass Glazed Railing System
[Overall Size: L5~ 1" (181%) by 3' = 67 (42") high '
Sample D=1

15




wmber: 34808

FL License

OFFICIAL TEST REPORT

Cer. Mo: TST1657

Report Date: 6222010
Completion Date: SAI%2010
Expiration Date: 5/19%2020
File Number: (=634

Lab. Mumber: 6143
Prgject Mumber: 091592

MATERIAL CHARACTERISTICS

' Interlaying Film: 0.060" **DuPont SentryGilas Flus

Laminator: Oldcastle

Members Material** Part Number** ~ Joint Type
Cap Hand Rail: stainkess steel ** Pant Number CRL. | none
LR20
Glass Shoe Base: : 6063-T52 ** Part Number none
Lias 10D
Ehrjng
Glazing Location : Glazing Material Glazing Compound Compound Calar
All three lites of *25.3 mm nominal laminated Mone Mone
glass glass composed of *(2) 12"
Temp Glass

_Elinting Method:

Daylight Opening

60" by 42" high

Sample is pocket glazed system using a 1.-'iﬂ.;] 'A:-:dg: between glass and shoe base,
Gilazed at bottom with CRL faper lock clamping system which consists ofa " L. ®
shaped setting block and taper locking clamps between glass and aluminum, cach
located 6 from each end and remaining on 12" centers.

Product Markings

None
Additional Information
Quantity and Type Location | Method of Attachment
One part aurnber **CRL LR2ZIPY between glass and hand rail ene B
vinyl gasker
One part umber **CRL LTLSB between shoe base and glass | mone N
setting block
One part number ** CRL between shoe base and plass | nene i
LTLGSO taper locking clamp
One part number ** CRL * between shoe base and glass | none
LTLSS0 taper locking clamp
Cine part number ** CRL between shoe base and glass | nenc
LTLGSC taper locking clamp
One part number ** CRL | between shoe base and glass none
LTLSSC taper locking clamp

16




Cert, Mo: TSTI65T

incer: Mr dorge A Causo, PE. Report Date: 67222010
Fl.l.iu:nw/"-'umb-nr: 54808 Completion Date: 21972000
. Expiration Diate: 5/ 1972020
i File Mumber: 09-634

Lab. Number: G143
OFFICIAL TEST REPORT Peojest Mumber: 09-1892

Sample Installation

The shoe base was fastened 1o concrete test slab with 5jngI-E-Fu?;:TH{1. Iﬁ}- iagr Hill'i-aaaminn balt

lecated & 1/2" from ¢ach end and remainder on 6 centers,

Sample: D-3 Temperature: T1.6°F I Barometrie Remling: 30,30 inches Hg

* Title of Test | Pressure | Notes - B

172 Structural Load Test Positive Load 60.0 psf

R e Results | Passed o
Sample: [-3 [ Temperature: T9.9°F l-hn;nmﬂrit Heading: 3030 inches Hy
Title of Test " Pressure Notes -
172 Structural Load Test Negative Load  |60.0 psf - o
koL TR ——
Sample: D3| Temperature:  71.6°F Barometric Reading: 30,30 inches Hg
© Title of Test | Pressure | Nots
-E;-;i.gn Load Test Positive Load 0.0 psf i
Rt‘ldh_'l.ﬂ:l’l_. Deflection | Permanent Set Results Add. Info _
I VTE WA ) Passed |
2| oo | none Passed '
Actual Movement Actual Set Recovery Add. Info

e e T T

17



OFFICIAL TEST REPORT

Cert. Mo: T&T1657

Report Date: 222000
Completion Date: 57192010
Expiration Date: 5/ 192020
File Mumber; (#%-634

Lab. Number: G143
Project Mumbrer: 091893

Sample: [-3 Temperature: T9.9°F Barometric Reading: 30,30 inches Hg
Title of Test Pressure Noles '
| Design Load Test Negative Load 60.0 psf
Py
Ly
P
| Iﬂ:r:
Heading# Deflection ~ Permanent Set Results “Add. Info
1 1.545" 0.023" Passed E
2 0.051% none Passed
Movement Set Recovery Add. Infa
131,545 none L R
Sample: D-3 Temperature: TLE"F Barometric Reading:  30.30 inches Hg
Title of Test Pressure Notes
Uniform $tructural Test Positive Load 12000 psf I
S
Recovery: 100% S
| :‘h_" 1
L=
Rtndiﬁg# Deflection Permanent Set Resulis Add. Info
| A .-'f [ﬁ-ﬂ_" M -.-pa.'é.s-l."d = =
2 | o0zt 0.001" Passed B

18




FL. Lrcensé Mumber: 54808

OFFICIAL TEST REPORT

Cert. Mo TSTI657

Report Date: &222000
Completion Date: 3/1%2010
Expiration Date: 3/19/72020
File Mumber; 09-634

Lab. Number: G143

Project Number: 09-1892

Becovery: 100%

Sample: D-3 Temperature: T9.9°F Barometric Reacling:  30.30 inches Hg
Title of Test - Pressure Notes - -

Uniform Structural Test Megative Load

120.0 psf

®

“Readingd " Deflection Permanent Set Results | Add. Info - T
1 161" N/A Passed
2 008" none Passed

12




/ Cen. Mot TSTI637

ineery Mr. Jorge A Causo, PLE. = Beport Date: 6222010

FL Licghse Number: 54598 Completion Date: 5192010
Expiration Date: 50192020
File Number; 0%-634

Lab. SNumber: G143

OFFICIAL TEST REFORT Project Number: 09-1592
Sample: D-3 l Temperature: | 95.0°F Barometric Reading: 30,2 linches Hg
Title of Test Moles
| Large Missile Impact Test T LR
Missile Weight o Missile T
925 pounds T 2" by 4" by 92" long o
g d @
ON INON O
I 1
Impact Speed | Results | Add. Info o
I 50.4 fUsec Passed
] S0.6 fiisec Passed
3 | S03fusec | Passed 3 .
4 503 fisec Pagseds, -, 4 [E % o wowowowo -
R 50,7 fi/sec Passed T
6 | 298 fsec Passed -
Sample: [-3 I Temperature: | 83.7°F Barometric Reading: 3039 inches Hg
Title of Test Results R
CANSIZOTT Passed e
1} Center of left lite .
2} Center of center lite
3) Center of right lite
Revision Description Author Effective Date
0 Initial Release Mr. Manny Sanchez 62272010




Cert, Moz TETIG63T

n Mr. Jorge A Causo, PLE, Hepon Date: G222000
Completion Date: 37192010
Expiration Date: 51972020
File Mumber: 09-634

Lab, Mumber: 6143
OFFICIAL TEST REPORT Froject Mumber: 09-1892

Noles

* designates measwrements by laboratory
*® ag per manufaciurer

At conclusion of ASTM E330 test and ANSI Z-97 drop test, there was no apparent damage to concrete test slab,
glass and fasteners. At the conclhision of ASTM E199% large missile test, the glass did break bt remainesd

intact and o shear or opening which a 3° diameter solid sphere could pass freely through.

The test specimens were covered with a 6 mil plastic sheeting to seal from air leakage when Joad test were
conducted, however this had no effect on the above test results.

l-i:rnurhs

Representative samples of the test specimens and detaibed drawings will be retained by Fenestration
Testing Laboratory for a period of five years from the original test date, and test report for a period
of ten years. Due to the code ¢yele change of four years, it is recommended that this report be
evaluated during the lifespan of this document,

This preduct was tested and meets the requirement set forth by the Florida Building Code (2007) TAS 201
large missile and ASTM E330, Sample A-1, B-1, C-1 and D-1 don't meets Section 1620.2 of this code.
This product was tested in accondance with ANSI Z-97.1 section 1618.4.6.3.

Testing was conducted as per instructions received from your company representative.

Witnessed by: FENESTRATION TESTING LABDRATORY, INC,
Mr. Jorge A, Causo, PE,

Me. Abe Armenteros, TR, Laurence ,}%W

Mr. Manny Sanchez
Chicf Executive Oificer
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MIAMI-DADE

COUNTY MIAMI-DADE COUNTY, FLORIDA
METRODADE FLAGLER BUILOIMNG

BULDIEG CODE COMPLIARCE OFFICE (BCCO) 140 WEST FLACGLER STREET, SUITK léa)

PRODUCT CONTROL DIVISION MLAMIL FLORIDA 33050, | 553
(05) 375-2901  PAX (M05) ¥712-63%9

NOTICE OF ACCEPTANCE (NOA) wwrwnlanddade.govibuldingeode

[£.1. DuPont de Nemours & Co., Ine,

E4E0 Dulford Rondd

Washington, WV 26181

SCOPE: This NOA is being issued under the applicable rules and regulations governing the use of
construction materials. The documentation submitted has been reviewed by Mismi-Dade County Product
Conlrol Division and accepled by the Board of Rules and Appeals (BORA) to be used in Minmi Dade County
and other areas where allowed by the Awthority Having Jurisdiction (AH)).

This NOA shall ot be valid afler the expiration date stated below. The Miami-Dads County Product Control
Division (In Miamd Dade County) andfor the AHJ (in arcas other than Misml Dade County) reserve the right
to have this product or material tested for quality assurance purposes. If this product or material fails to
pesfom in the accepted manwer, the manulacturer will incur the expense of such testing and the AHJ may
inunediately revoke, medify, or suspend the use of such product or material within their jurisdiction. BORA
reserves the right to revoke this acceplance, if it is determined by Miami-Dade County Prodect Control
Drivision that this product or matesial (ails to meet the requirensents of the applicable building code.

This product is approved as deseribed herein, and bas been designed to comply with the Florida Building
Code, inchuding the High Velocity Hurricane Zone.

DESCRIPTION: DuPont SentryGlas® Plus

APPROVAL DOCUMENT:. Drawing No.319.58, sheet | of 1, fitled “DuPort Sentryglass® Plus Interlayes™
dated 10001107, prepared by B.I DuPont DeNemours & Co,, Inc., signed and scaled by Allan A, Kozich,
PLE., bearing the Miami-Dade County Product Coalrol Revision stamp with the Notlee of Acceplance number
and expiration date by the Minmi-Dade County Product Control Divislon.

MISSILE IMPACT RATING: None. This approval does nol include an evaluation of struclural
perfommance of this component. Test reports and other required documents shall be submitied to Dade
Connty Product Control; showing that the systems using this Interlayer sheet will resist the Joads according to
Chapter 16 of the F.B.C., in order 10 lssue a specific product approval for the system.

LABELING: Laminated lites under this Product Approval shall be permanently marked In a corner of the
glass with: "DCA-SGF”, standing for “Miami-Dade County Approved - SentryGlas Plus™, and he
laminators identification mark. These marks shall be applied by the individual laminator producing the
finished laminated glass product containing the SentryGlas® Plus lonoplast Interlayer.

RENEWAL of this NOA shall be considered after a renewal application has been (iled and there has been no
change in the applicable building code negatively affecting the performance of this produet.
TERMINATION of this NOA will occur after the expiration date oc If there has been a revision or change in
the materials, uge, andfor manufacture of the product or process, Misuse of this NOA a2 an endorsement of
any product, for sales, advertising or any other purposes shall sutomatically terminate this NOA. Failure to
comply with any sectica of this NOA shall be cause for termination and removal of NOA,
ADYERTISEMENT: The NOA number preceded by the words Minmi-Dade County, Florida, and followed
by the expiration date may be displayed in advertising Jiterature. If any portion of the NOA is displayed, then
it shall be dooe in its entirety. .

INSPECTION: A copy of this eatire NOA shall be provided 1o the user by the manufacturer o its
distributors and shall be available for inspection at the job site at the request of the Building Official.

This NOA renews and revises NOA # 06-1205.10 and consists of this page, evidence page B-1, as well as
approval decunent mentioned above. '

The submitted decumentation was reviewed by Carlas M. Ulrera, P.E.

: NOA No: 07-1116.04
e Expiratlon Date: Janwary 14, 2002

Approval Date: Janoary 3, 2008
7]
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L Dulent de Nemours & Co., Ine.

B.

Iv.

(.

NOTICE OF ACCEPTANCE: __ EVIDENCE PAGE

DRAWING
1. Drawing MNo. 319.58 | sheet 1 of 1, litled "DuPont Sentryglass® Plus”, dated 10/01707,
prepared by L1 DuPont DeMNemours & Co., Ine,, signed and sealed by Allan A, Kozich,

IE.
TEST REPORTS

Labopatory Report Test Date Slgnature
1. J306116SAT-001 ASTM D 635 10425007 Chris Bowness, P.E.
2. JUIVTSSSAT-002 ASTM D1929 0102107 Chris Bowness, P.E.
3 JITI55AT-001 ASTM E 84 1271906 Chris Bowness, P.E.
4, PRIOG246 ASTM G 20 06/26/07 Due T, Nguyen, P.E.
5 PRIOG246 ASTM D 790 06/26/07 Due T. Nguyen, P.E,
CALCULATIONS
1. None

MATERIAL CERTIFICATIONS
I. Mone

QUALITY ASSURANCE
1. Miami Dade Building Code Compliance Office (BCCO)

STATEMENTS

1. Letter of No Financial Interest by R, E. Fisher & Assoclates, Inc., ssued on 12/12/98,
signed and sealed by W. M. Meyers, PE.

2. Letter of Code Compliance by R. E. Fisher & Associates, Inc., issued on  12/12/98,
signed and sealed by W. M. Meyers, FE.

3 Letter of Mo Financial Interest by C. A. Smith of E. [. DuPonl DeNemours & Co.,,
Ine., issved on 12718098, signed and nolarized by C. A, Smith.

d, Approved listing of SentryGlas® Plus laminators dated November 30, 2005,
signed by leffrey D. Granato,
(Evidence Submitted under NOA # 06-1205.10)

OTHERS
L. Mo change lelter issued by E.I. DuPont de Nemours & Co,, Ine., dated 110107, signed

by C. Anthony Smith, Ph.D.
,.(ﬁﬁﬂjg/?/;?

o Carlos M. Ulrern, P.E.
Product Control Examiner

NOA Mo 07-1116.04

Expiration Date: Janeary 14, 20012
Approval Dute: Janunry 3, 2008




DUPONT SENTRYGLAS®PLUS INTERLAYER

Wi 1] PRODUGT DESCRIPTION

. pri MANUFACTURED BY: E.l. DUPONT DE NEMOURS & CO., INC.

&7 e DESCRIPTION: A PLASTIC INTERLAYER MATERIAL WHICH IS

Ry FACTORY LAMINATED TO A MINIMUM OF TWO PIECES OF GLASS.

A TYPICAL GLAZING IS MADE OF THE FOLLOWING COMPONENTS:
(MINIMUM THICKNESS INDICATED. MULTIPLE PLIES OF INTERLAYER
TO BE USED AS NECESSARY).

A

A B C [A - 18" (3.0mm)Annealed Glass
SECTION B _ - 0.030"(0.76 mm) DuPont SenlryGlas@Plus Interiayer
C - 18 (3.0 mm) Annealed Glass

MATERIAL CHARACTERISTICS
SentryGlas®Plus Interlayer

——-

Daslgnatlon Test Propertles

Flame Spread Index ASTM Ea4 35

Smoke Developed Index ASTM E&4 250

Flash Ignilion Temperalure ASTM D1929 788 F

Self Ignilion Temperature ASTM D1629 808 F

Average Exlent of Burning (1] ASTM D836 0 cmimin., Class C1
Average Exlent of Burning [2] ASTM DE36 0 cmimin.; Clags C1
| Average Modulus of Ruplurs ASTM D790 Weathering*

‘WEATHERING PER SECTION 2612.2 OF Before After
THE FLORIDA BUILDING CODE 5,415 psl 5,368 psl

NOTES:

[1) 30 mil (0.76mm) thickness DuPont SentryGlas®Plus Interlayer Sample

[2] 120 mil (3.3mm) thickness DuPont SentryGlas®Plus Interlayer Sample

(3] DuPont SentryGlas®Plus Interlayer By ltself Does Not Comply With The Florida Building Code

THIS IS A COMPONENT APPROVAL AND DOES NOT INCLUDE AN EVALUATION OF STRUCTURAL PERFORMANCE OF THIS
COMPOMNENT. SYSTEMS INCORPORATING THIS COMPONENT SHALL APPLY FOR A PRODUCT APPROVAL TO THIS
OFFICE AND SHALL SUBMIT REPORTS AND OTHER REQUIRED DOCUMENTS SHOWING THAT THE SYSTEM USING THIS
COMPONENT WILL RESIST THE LOADS ACCORDING TO CHAPTER 16 OF THE FLORIDA BUILDING GODE,

DuPont SentryGlas® Plus

Interlayer

E.l. DuPonl de Nemours & Co., Inc.

8480 DuPont Road
O) Washington, West Virginia 26181
MRSV Q%_ . Phone: 304-863-2182
SR Rty Dwg. # 319.58 Sheet 1 of 1
ﬁ\g ' Drawing Date: 10/1/07
YA 12 NOV 0 5 2007 Allan A, Kozich, PE
Regisiration # 16864
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Quality Accuracy Assurance

Fenestration Testing Laboratory, Inc.

BI48 NW Tdth Avenue Medley, FL 33166 Phone: 305885,/ 3328 Fax 305/885/33249

c-mail: flidadefacl com  www. ftline.com

6/28/10

RE:  Letter Certifving Independence
Client: C.R. Laurence C.0O, Inc.
Address: 2503 E. Vemon Avenue Los Angeles, California 90058-1897
Model Designation: Weld Block Dry Glazed Concrete Mount Aluminum Glass
Glazed Railing System
Laboratory Number: 6143

To whom 1t may concem;
Fenestration Testing Laboratory certifies the following:

* Fenestration Testing Laboratory, nor it's company representatives, have any financial
interest in the above referenced company

« Fenestration Testing Laboratory, nor it’s company representatives, have any controlling
interest in the above referenced company

* The above referenced company 15 not affiliated to Fenestration Testing Laboratory, nor

IS company representatives
If you have any questions, please do not hesitate to contact us at (305) 885-3328,
Sincerely,
Fenestration Testing Laboratory, Inc.

Harnny.

Manny Sanchez
Chief Executive Officer
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